

**Test Report** 

No.: G8 <; F%\$\$\* \$\$+-': H

Date: >i `m1-, 20%

ACCESS OFFICE INDUSTRIES 10 LIDDELOW STREET KENWICK W A 6107 AUSTRALIA

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description

: ŠŸÞÝÁØWŠŠÁÚUŠŸÁÔPŒŨ

Style / Item No.

: ÔPŠŸÞÝ

Öã dã dã d l

**Test Performed** 

: ŒĐĐĐ ZÙÁHÌ FHÆJJÌ ĐẾUŠŒÙ VỚĐÁT U ÞU Ó ŠU Ô Á Ô P ŒŨ Ù

V^• œ\$^ç^|*MWWWWWWWWWWWW* ÓUT T ÒÜÔ@BĚÉP ÒŒXŸÁÖWVŸÁ

Signed for and on behalf of SGS-CSTC Co., Ltd.

Ræ&\Ÿæ{

Ù^&cai} ÁTæ)æ\*^¦

The hard copy of this (these) report(s) shall prevail in case of discrepancy between the hard copy and the soft copy.